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Saniple No.

Normal Stress ksf

us

0
a

0

Axial Strain %

Type of Test

Uncansotidated Undrained

Sample Type undisturbed

Description

Assumed Specific Gravity 2.8

Remarks

DRAFT REPORT

?

6 S 10

?vi

12

1 2 3

Water Content 28.2 24.9 34.2

Dry Density pcf 95.1 93.5 88.9

Saturation 94.1 80.1 99.2

Vtrid..Ratio 0.8379 0.8701 0.9659

Diameter in. 2.81 2.85 2.81

Height in. 588 6.05 6.07

Water Gontent 27.9 29.1 32.5

Dry Density pcf 98.1 96.3 91.6

Saturation 10010 10010 100.0

Void Ratio 0.7811 0.8149 0.9090

Diameter in. 2.78 2.82 2.79

Height in. 5.82 599 6.01

Strain rate. in.lrnin. 0.02 0.02

Back Pressure ksf 4.3 4.3 4.3

D.eaf fressure ksf 6.5 8.6 13.0

Fail.-Stress ks 3.3 5.6 3.3

Ult. Stress ksf

a Failure ksf 5.4 9.9 120

ar Failure ksf 2.2 4.3 8.6

Ctiertit fVA-

Project TVA Kingston - Proposed Gypsum Stack

LGc atiort NB-21 A

Sample Number UD-1 2 3UU Depth 151-23

Proj. No. 3043051021 Date

TRIAXIAL SHEAR TEST REPORT

Figure ..........

MACTEC INC.
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Tatal Norrnai Stress kst

tffiective Normat Stress kst - - -

Axial Strain %

Type of Test

CU with Pore Pressures

Sample Type undisturbed

Description CU

Specific Gravity 2.75

Remarks

Figure

Sample No. 1 2 3

24

Water Content 35.7 26.0 40.3

Dry Density pcF 84.6 89.5 78.3

Saturation 95.5 77.9 93.1

Void Ratio 1.0284 09192 1.1912

Diameter in. 2.81 284 2.82

Height in. 6.14 6.31 614

Water Content

Dry Density pcf

Saturation

Vaid.Ratio

Diameter in.

Height in.

Strain rate in.lmin.

Back Pressure ksf

Cell Pressure ksf

Fail. Stress ksf

Total Pore Pr. ksf

Uit. Stress ksf

.Tat Pore Pr. ksf

a Failure ksf

o Failure ksf

Client TvA

404 40.5 57.7

81.3 81.2 66.4

100.0 100.0 100.0

1.1114 11150 1.5862

2.85 2.93 2.98

6.23 6.52 6.49

0.02 0.02 0.02

2.9 2.9 2.9

7.5 121 21.3

3.2 7.6 2.1

3.9 7.9 10.7

6.8 i t7 12.7

3.6 41 10.6

Project TVA Kirigston - Proposed Gypsum Stack

Locatian NB-44

Sampe Number t1D-43and 5

Proj. No. 304305 i 021

flepth 19-28.5

Date

TRIAXIAL SHEAR TEST REPORT

MACTE??INC.

Tested By Alexander Checked By Harniett
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Axial Strain %

Type of Test

Unconsolidated Undrained

Sample Type undisturbed

Description UU

a 12

Normal Stress ksf

Sample No.

ro

c

Water Content

Dry Density pcf

Saturation

Vold Ratio

Diameter in

Helght in.

Water. Content

iJry Rensitypcf

Satufatlon

Void Ratio

Diameter in.

Height in.

Strain rate in./min.

Back Pressure ksf

Cell Pressure. ksf

Fail. Stress ksf

Ult. Stress ksf

rat Failure ksf

ars Failure ksf

Client TVA

20 24

1 2 3

42.2 23.4 39.4

80.1 89.9 79.6

100.0 69.5 92.3

1.1819 0.9433 1.1947

2.83 2.98 2.82

6.15 5.84 6.01

42.2 33.7 42.7

80. 89.9 79.6

100.0 100.0 100.0

1.1819 0.9433 11947

2.83 2.98 2.82

6.15 5.84 6.01

0.02 0.02 0.02

2.9 2.9 2.9

7.5 12.1 21.3

2.0 4.7 2.2

6.6 13.9 20.6

4.6 9.2 18.4

16

Project TVA. Kingston - Proposed Gypsunl Stack

Specific Gravity 2.80

Remarks

Figure

Location NB-44

Sample hlumber UD-43.and 5

Proj. No. 3043051021

Depth 19-28.5

Date

TRIAXIAL SHEAR TEST REPORT

MAC Ei.f
g

I N./

Tested By Alexander ___T Checked By Hamlett
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Total Normal Stress ksf

Effective Normal Stress ksf - - -

Sample No.

Water Content

Dry Density pcf

Saturation

Void Ratio

Diameter in.

Height in.

.

15

1 2 3

8

35.4 27.6 27.2

84.0 96.1 93.1

93.1 96.6 88.7

1.0446 0.7869 0.8436

2.82 2.79 2.84

5.99 5.90 5.66

Water Content 53.6 35.2 37.8

Dry Density pcf 69.4 87.3 84.2

Saturation 100.0 1000 100.0

Void Ratio 1.4739 4.9670 1.0386

Diameter in. 3.00 2.88 2.94

Height n. 6.39 6.10 5.85

0

Strain rate in.frnin. 0.02 0.02 0.02

Back Pressure ksf 5.8 5.8 5.8

Cell Pressure ksf 7.9 10.1 14.4

Fail. Stress ksf 5.0 70 8.0

Total Pore Pr. ksf 6.2 7.3 11.1

Ult. Stress ksf

Total Pore Pr. ksf

Q Failure ksi 6.8 9.7 11.3

o Failure ksf 1.7 2.7 3.3

Axial Strain %

Type of Test

CU with Pore Pressures

Sample Type undisturhed

Description CU

Client TVA

Froject. TVA Kingston - Proposed Gypsum Stack

Specific Gravity 2.75

Remarks

Figure

Tested ByAfexander

Proj. No. 3043051021

Location NB-47A

Sample Number UD-12and 3 Depth 9-17

CSate

TRIAXIAL SHEAR TEST REPORT

MACTEC HNKC

......... ...._....__
Checked Dy Harrlett
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Axial Strain %

Type of Test

Unconsolidated Uridrained

Sample Type undisturbed

Description UU

Specific Gravity 2.75

Remarks

Figure

Normal Stress ksf

.Saaraple No.

15

1 2 3

12

Water Content 25.4 25.6 20.5

Dry Density pcf 97.3 99.4 100.9

M Saturation 91.4 96.8 80.5

c f Void Ratio 0.7638 0.7268 0.7016

Diameter in. 2.88 2.83 2.79

j Height in. 6.05 5.S3 5.67

a

Water Content

DryDensity pcf

Saturation

Void Ratio

Diameter in

Height in

Strain rate in.lmin.

Back Pressure ksf

Cell Pressure ksf

iail Stress ksf

.Uit Stress ksf

cF Failure ksf

a Failure ksf

Client TVA

278 26.4 25.5

97.3 99A 100.9

100.0 100.0 10010

0.7638 0.7268 0.7016

2.88 2.83 2.79

6.05 5.93 5.67

0.02 0.02 0.02

5.8 5.8 5.3

7.9 10.1 4.4

5.5 4.4 5.8

18

7.6 8.7 14.4

4.3 8.6

Project TVA Kingston
-

Proposed Gypsurn Stack

Location NB-47A

Sample Number UD-12and 3

Proj. No. 3043051021 Date

Depth 9-7

TRIAXIAL SHEAR TEST REPORT

iVIACTEC 6NC.

Tested By Alexander Checked By Hamlett
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Axial Strain %

Type of Test

CU with Pore Pressures

Sample Type undisturted

Description CU

20

Sample No.

ttS

C

3

20 24

1 2 3

Water Content 34.3 30.5 30.5

Dry Density pcf 83.5 87.6 85.3

Saturation 89.3 87.3 83.0

Void Ratio 1.0551 09599 1.0117

Diameter in. 2.82 2.82 2.82

Height in. 6.01 6.03 6.12

Water Conterrt 43.0 39.7 42.8

Dry Density pcf 78.7 82.0 78.9

? Saturation 1000 1000 100.0

Void Ratio 1.1819 1.0926 1.1762L
Diameter in. 2.88 2..89 2.89

1-leight in. 6.13 6.16 629

Strain rate iri./min. 0.02 0.02 0.02

Back Pressure ksf 2.9 2.9 2.9

Cell Pressure ksf 5.8 8.6 14.4

Fail. Stress ksf 3.6 4.3 111

Total Pore Pr. ksf 5.2 7.4 92

2

r

Ult. Stress ksf

Total Pore Pr. ksf

ar9 Failure ksf

irs Failure ksf

GiRent IVh

4.1 5.5

1.3

16.4

5.20.5

Project TVA Kirgston - Proposed Gypsum Stack

Specific Gravity 2.75

Remarks

Figure

Location ND-47A

Sample Number UD-45and 6 03epth 18-27

Pro. No. 304305 i a2I Date

TRIAXIAL SHEAR TEST REPORT

MACtEt?INCn

Tested By Alexander Checked By Hamlett
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Type of Test

CU with Pore Pressures

Sample Type undisturbed

Description CU

Sample No.

m

Water Content

Dry Density pcf

Saduration

Void Ratio

Diameter in.

Height in.
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1 2 3
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39.1 21.6 26.5

81.C1 100.1 94.0

96.1 83.0 88.2

1.1197 0.7155 0.8266

2.85 2.75 2.84

5.98 5.96 6.11

Water Content 47.3 31.4 34.4

Dry Density pcf 74.6 92.1 88.3
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Back Pressure ksf
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a Failure ksf

cs. Failure ksf

Client TVA
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Specific Gravity 175
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Figure _

Location NB-77

Sample Number LID-45and7
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Date
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Axial Strain %

Type of Test

Unconsolidated Undrained

Sample Type undisturbed

Description UU

3

40

Sample No.

9

Water Content

Dry Density pcf

Saturation

Void Ratio

Diameter in.

Height in.

Water Content

Dry Density pcf

Saturation

Void Ratio

Diameter in

Height in.

12 15 as

1 2 3

21.2 21.1 39.8

92.4 96.8 81.0

68.0 75.0 97.6

0.8581 0.7739 1.1202

2.87 2.87 2.83

5.73 5.82 6.01

31.2 28.1 40.7

92.4 96.8 81.0

100.0 100.0 1000

0.8581 0.7739 1.1202

2.87 2.87 2.83

5.73 5.82 6.01

Strain rate inlmin. 0.02 0.02 0.02

Back Pressure ksf 29 2.9 2.9

Cell Pressure. ksf 5.8 86 14.4

.Fail Stress ksf 11.2 7.0 4.4

Ult. Stress ksf

a Failure ksf 14.1 128 159

a Failure ksf 2.9 5.8 11.5

Client TVA

Project TVA Kingston - Proposed C.?ypsum Stack

Specific Gravity 2.75

Remarks

Figure

Tested By Alexander-__ Checked By I-larnlett

Location NB-77

Sample Number UD-45and 7 Depth 15-26

Proj.IVo.3043051021 Date

TRIAXIAL SHEAR TEST REPORT

IYfAGTEC INC.
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Type of Test

CU uith Pore Pressures

Sample Type undisturbed

Description

Project TVA Kingston - Proposed Gypsum Stack

Specific Gravity 2.75
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Dry Density pcf
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Height in.

Water Content

Dry Density pcf

Saturation
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Diameter in.

Height in.

Strain rate inlmin

Back Pressure ksf

Cell Pressure ksf

Fail. Stress ksf

Totak Pore Pr. ksf

Ult. Stress ksf

Total Pore Pr ksf

ta Failure ksf

a Failure ksf

Client TVA

Sample hturnberN.13-21 A

25

S 2 3

24.5 29.9 26.5

97.3 90.8 90.0

88 -1 92.2 80.4

0.7639 0.8907 0.9068

2.85 2.84 2.89

598 6.09 5.88

33.0 39.4 403
90.0 82.4 815

100.0 100.0 100.0

0.9080 1.0840 1.1077

2.93 2.94 299
6.14 6.29 6.08

0.02 0.02 0.02

2.9 2.9 2.9

7.5 12.1 21.3

4.4 4.1 9.1

4.9 6.4 14.2

7.1

2.6

9.8 16.2

5.7 7.1

Depth 30-38

Proj. No. 3043051021

Figure
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Date
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